Download Print this page

Canon MX860 Service Manual page 106

Hide thumbs

Advertisement

FIGURE &
PART NUMBER
KEY No.
QM3-5171-000
8-
11 WLAN HARNESS ASS'Y
QM3-5175-000
4-
10 PANEL GND HARNESS ASS'Y
QM3-5177-000
8-
15 MODULAR HARNESS ASS'Y
QM3-5188-000
4-
11 DOCUMENT FEED HARNESS ASS'Y
QM3-5197-000
6-
2
QM3-5198-000
7-
3
QM3-5199-000
6-
3
QM3-5200-000
3-
5
QM3-5201-000
3-
6
QM3-5202-000
6-
1
QM3-5203-000
1-
1
QM3-5205-000
12-
8
QM3-5208-000
9-
1
QM3-5210-000
3-
2
QM3-5217-000
4-
17 ADF HINGE R UNIT
QM3-5219-000
4-
15 DOCUMENT FEED UNIT
QM3-5221-000
4-
1
QM3-5223-000
10-
3
QM3-5224-000
12-
2
QM3-5404-000
7-
1
QM3-5748-000
4-
3
QM3-6797-000
12-
5
QM3-6798-000
4-
8
QM3-6799-000
7-
7
QY5-0257-000
7-
16 ABSORBER KIT
QY6-0073-000
1-
2
QY9-0057-000
T-
1
WE8-6614-000
4-
12 CORE, RING
WE8-6617-000
3-
8
WE8-6618-000
8-
10 CORE, RING
3-
7
WE8-6620-000
4-
9
XA9-1752-000
S-
9
XA9-1756-000
S-
5
XA9-1783-000
S-
12 SCREW, BINDING HEAD M2.6X3.5
XA9-1784-000
S-
6
XA9-1864-000
S-
7
XB1-2300-405
S-
4
XB1-2300-605
S-
11 SCREW, MACHINE, M3X6
XB1-2300-609
S-
10 SCREW, M3x6
XB4-7300-805
S-
1
XB4-7300-809
S-
3
XB4-7301-009
S-
8
XB6-7300-605
S-
2
DESCRIPTION
MAIN CASE UNIT
FRONT DOOR LINK UNIT
FRONT DOOR UNIT
SIDE COVER R UNIT
SIDE COVER L UNIT
PAPER SUPPORT UNIT
CASSETTE UNIT
SWITCH SYSTEM UNIT
ASF UNIT
SCANNER UNIT
DOCUMENT FEED TRAY UNIT
CARRIAGE UNIT
PURGE DRIVE SYSTEM UNIT
GND HARNESS ASS'Y
COVER, DOCUMENT FEED
PURGE MOTOR UNIT
LCD CABLE ASS'Y
PCI DC HARNESS ASS'Y
PRINT HEAD
LUBE, FLOIL KG107A, OIL
CORE, RING
CORE, RING
SCREW, TAP, WASHER HEAD, M3X12
SCREW, TP, M3X8
SCREW, B-TIGHT M1.7X8
SCREW, TAP, BIND, M4X18
SCREW, MACH.BH, M3X4
SCREW, TP, BH3X8
SCREW, TAP, BINDING HEAD, M3X8
SCREW, B-TIGHT: M3 X 10 MM
SCREW, MACHINE, TP, M3X6
F-2

Advertisement

loading

  Related Manuals for Canon MX860

This manual is also suitable for:

Mx868